Symbolische Darstellung .
Symbolic lllustration Ersatzteilliste

Replacement Parts

JEO) PRESS  BR1s5 |=|

1
7510098
7520098 <
29
. . | %
=g =5 | 25
ﬁ S Beschreibung R ]
£t | 2.8
S Description << |&&
1 Gehause kpl. Betr. Nr.185 061-5 152491 36
Body ass. compl. loco no. 185 061-5
2 Stromabnehmer DSA 150 85190 22
Pantograph
3 Stromabnehmer DSA 200-300 85191 22
; Pantograph
e | 4| FK- Schraube M 2x3,5/7,5 mm 85771 | 4
. FK - Screw
@ 1 5 Kardanschale kurz 1,5 mm 87129 4
6 %qrdan r‘alf'ﬁmli?n SKhl\%rt 147060 4
istanzplattchen
24 T -r Spacer
7 Briickenstecker 133241 10
Jumper
8 Isolator Stromabnehmer 150634 4
Isolator for Pantograph
18 9 Konusfeder 86202 3
Cone spring
' ' 10 Platine komplett 151854 23
Printed circuit board assembly
@ : 1 Stirnfenster bedruckt 152493 | 13
m OO > Front window printed
12 TS - Gehause 114806 9
11x —/ T B e 750632 | 4
achleitung mitti
d 16 Roof Wirinqg middlge
14 Funkantenne lang 150633 5
r')(4 Radio antenna long
@ m 15 Motor mit 2 Schwungmassen+Kardansch. 146020 25
KM
Motor with 2 flywheels+cardan shaft
t 0 16 TS - Lichtleiter+Linsen 150629 8
) Part set -Light conductor+lenses
17 TS-Griffe 152494 17
) ’ Part set of handles
B 18 TS - Antenne kurz 131673 5
Part set - antenna short
i 19 Videokamera rechts u. links je 2Stk. 121328 6
Video camera right a. left each 2pieces
17 ﬂ i ! @ !L !L IL f 20 Halteglrig'f st(ejitliclﬁ 108033 5
P S N Lateral handrai
L/}(Z Ix2 f—h—-.—' 21 GF-Schraube M2x5 mm 114966 3
U l 12 Self-tapping screw
22 Grundrahmen 152478 21
Basic frame
23 Fihrerstand 152386 9
Driver's cab
24 Makrofonsatz 152492 4
Set of signal horns
25 Aufkleber Fiihrerstand 150627 8
Sticker for driver’s cab
26 Stromabnehmer isolator 150625 9
Pantograph isolator
27 Isolator schrag 151904 3
Isolator inclined
28 Batteriekasten K+G 152479 9
Battery box I+g
29 Federdeckelsatz 152485 6
Set of spring covers
30 Motorkontaktfeder lang 145560 4
Motor contact spring long
31 Motorkontaktfeder kurz 145561 4
Motor contact spring short
32 TS-Lichtabdeckung 150628 8
Part set-Light cover
33 E-Lokfiihrer 110407 6
Loco driver
34 TS-Dachleitung 151859 7
Part set-roof wiring
35 Scheibenwischer li.+re. 150635 7
Wipers L+R
36 Stromabnehmerplatte1+2 152495 5
Pantograph plate
37 Dachleitungssatz 121326 8
Roof wire set
38 Antenna lang 112887 3
Antenna long
Sound
39 Sounddecoder 147377 39
Sounddecoder
40 Lautsprecher 129524 13
Loud speaker
1 Lautsprecherbox 141570 5
f_' ‘1 Loudspeaker box
28 =
s /&
' ‘ ‘ Auflage 04/2025 Blatt 4171 Best. Nr. 7500098930
Edition 04/2025 Page 4171 Order no 7500098930 1

Anderungen in Konstruktion und Ausfilhrung vorbehalten
We reserve the right to change the construction and specification



Symbolische Darstellung .
Symbolic lllustration Ersatzteilliste

Replacement Parts

JEO) PRESS  BR1s5 |=|

7510098
7520098 <
29
. . | E%
=g =g 2 =5
i S Beschreibung R ]
£ o .2
S Description << | &&
1 Haftringesatz 10Stk. 12,9-14,6mm 40070 -
Set with traction tyres 10 pieces
2 Beilagscheibe 86108 3
Washer
3 Schneckenzalrl]nralld Z=1719 86413 5
Worm gearwheel
4 Zahnrad Z=17 M=0,4 mm 86418 5
Gear wheel
5 Standardkupplung 89246 6
Standard coupling
6 Lager f[j]r( SchneckenachseI 89749 6
Bearing for worm gear axle
7 Schneckendeckel 108129 4
Wormgear cover
8 Schneckensatz mit Kardankugel 150622 13
Set of worm gear incl. cardan ball
9 Kontakthalterrahmen kpl. 152490 7
Contact support frame compl.
10 Radsatz ohne Haftring mit Zahnrad 140062 i
Wheelset w/o traction tyre w. gear wheel
" Raﬁisaltz mit 2 Haftringen mit Z(ahnrad el 140063 12
Wheelset w. 2 traction tyres w. gear wheel
12 Kardanwelle 133389 5
Cardan shaft
13 Zahnrad Z=23 gerade M=0,4 111679 3
Gear wheel
14 | Zugkraftlenkung 152481 4
Traction steering
15 TS-Fahrwerk 152480 8
Part set chassis
16 Drahtfeder 112876 3
Thread spring
17 Getriebesatz 3-teilig 152487 1"
Gear set 3-parts
18 Kardankugel 109614 4
Cardan ball
19 Drehgistellblende kpl.I 152488 13
Bogie frame ass compl.
20 Zurustbeutel 152496 12
Bag with accessories
21 Schienenraumer Vit.+Betr. 152483 6
Rail guard
22 TS - flgndestelckteile 152489 6
Set of bogie plug-in parts
23 Puffer ecl%ig 152482 3
Rectangular buffer
24 GFl}Schraube M1,6x8 mm 115037 3
Self-tapping screw
25 GF-Schraube M1,6x5 mm 115269 3
Self-tapping screw
26 Steckdosenrahmen 115771 4
Socket frame
27 | TS-Kupplung 152484 6
Part set-Coupling
28 Sandkasten rechts + links 152497 3
Sand box right+left
29 Druckluftbehalter 152486 4
Air tank
30 Kurzkupplung Vorentkupplung 115550 6
Short coupling pre-uncoupling
31 Schnecke 86702 6
Wormgear
32 TS-Bremsschlauche und Zughaken 139832 7
Part set of brake tubes & coupling hooks
33 GFl}Schraube M1,6x5 mm 115317 4
Self-tapping screw
21 AC - Wechselstrom
=g a @ @—B( 34 ?aftringesatz 10Stk. 121,3-15,3mm 40075
et with traction tyres 10 pieces
wé 3 ¥ 2 35 Schltfer 42mm 86030 | 14
————— Slider
36 Radsatz mit 2 Haftringen mit Zahnrad AC 108040 12
Wheelset w.2 traction tyres w.gear wheel AC
37 Radsatz ohne Haftring mit Zahnrad AC 108041 "
Wheelset w/o traction tyre,w.gear wheel AC
38 Radsatz ohne Haftring o. Zahnrad AC 108042 10
Wheelset w/o tract. tyre w/o gear wheel AC
39 AC-IsoIiIerpIatteI 152498 4
AC-Insulating plate
-‘X4 X2 40 SK-Schraube M1,6x5mm 115269 3
X SK-Screw
B B 41 Getriebeboden AC 152499 7

w X2 Gear bottom AC
x2 X2

911 S g 2 20

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei Ihrem Fachhandler.
Spare parts can be ordered directly at www.roco.cc and from your local dealer.




